
 
Public Works 
P. O. Box 1614, 21 Reeve St., Woodstock Ontario N4S 7Y3 

Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca 

 

February 15, 2015 

 

District Manager 

Ministry of the Environment and 

Climate Change  

London District Office 

C/o 

Mr. Tom Clubb 

Drinking Water Programs Supervisor 

Ministry of the Environment and 

Climate Change 

3232 White Oak Road, 3
rd

 Floor 

London, ON 

N6E 1L8 

 
 

Dear Sir: 

 

RE: 2014 Year-End Report, Woodstock Wastewater Treatment Plant (WWTP)                                                                              

 

The attached year-end report has been prepared as required by the Environmental 

Compliance Approval (ECA) # 5950-7XQKXS. 
[...]
7291 Repair 18/11/2014 250100 Vogelsang pump 121 plugged

7308 Repair 24/11/2014 250100 Ferrous system needs to be unplugged

7309 Repair 24/11/2014 250100 Heat pump boiler room leaking

7311 Repair 25/11/2014 250100 Waste gas burner not burning off gas

7328 Lubricate 01/12/2014 250100 Methane gas line valves inspection

7329 Repair 01/12/2014 250100 Plant # 3 north dual drive motor needs bearings

7330 Repair 01/12/2014 250100 Louver for blower room exhaust fan (exterior louver)

7332 Repair 02/12/2014 250100 Barscreen # 2 roller bearings replaced

7373 Repair 16/12/2014 250100 Primary # 2 scum troughs need repair

7409 Repair 23/12/2014 250100 Ferrous system plugged

7413 Repair 30/12/2014 250100 Digester 3 + 4 rotork valve # 3 broken pin

7533 Repair 07/01/2015 250100 Bar screen # 2 very noisey

7546 Repair 12/01/2015 250100 Digester 3 +4 recirculating pump # 1 will not run.

7568 Replace 20/01/2015 250100 Heater bar screen room fan not working

7572 Lubricate 21/01/2015 250100

7582 Repair 27/01/2015 250100 Heater fan blower basement not working



 
Public Works 
P. O. Box 1614, 21 Reeve St., Woodstock, Ontario N4S 7Y3 

Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   

 

February 15, 2015 

 

District Manager 

Ministry of the Environment and 

Climate Change 

London District Office 

C/o 

Mr. Tom Clubb 

Drinking Water Programs Supervisor 

Ministry of the Environment and 

Climate Change 

3232 White Oak Road, 3
rd

 Floor 

London, ON 

N6E 1L8 

 

 

Dear Sir: 

 

RE: 2014 Year-End Report, Ingersoll Wastewater Treatment Plant (WWTP)  

 

The attached year-end report has been prepared as required by the Environmental 

Compliance Approval (ECA) #6582-9QDRDH-issued November 21, 2014. 

 

I trust this report fulfills the intent of the ECA reporting requirements.  If there are any 

questions, please contact me.         

       

 

Yours truly, 

 

 

 

 

Don Ford, BA, CMM II, C. Tech. 

Wastewater Supervisor, Oxford County 

 

c.c. Mr. Shahab Shafai, M.Sc., P.Eng. 

       Manager of Environmental Services, Oxford County  



 1 

Overview 

 

The Ingersoll Wastewater Treatment Plant (WWTP) is comprised of two plants; the 1947 

Plant and the 1974 Plant.  Both plants are conventional activated sludge treatment systems.  

They provided effective wastewater treatment in 2014, with an average flow of 4,655 m
3
/d 

for the 1974 Plant, and 2,480 m
3
/d for the 1947 Plant.  The combined average flow of 7,136 

m
3
/d represents 69.8% of the design capacity of 10,230 m

3
/d for both plants.  The total 

combined volume treated in 2014 was 2,603,865 m
3
. 

 

 
 

Figure 1 Aerial view of Ingersoll WWTP 

 

 

Plant Description 

 

The Ingersoll Old and New Plants are owned and operated by Oxford County and began 

operation in 1947 and 1974, respectively.  The facilities are conventional activated sludge 

plants consisting of primary and secondary treatment; both plants share the same ultraviolet 

light disinfection system and a combined single discharge point. The facility adds Aluminum 

Sulphate into the reactors for total phosphorus reduction.  The plant utilizes anaerobic 

digestion followed by dewatering of the solids to produce stabilized biosolids.  The biosolids 

are then transported to dedicated offsite storage prior to their beneficial reuse on agricultural 

land. 

 

Plant Specifications  

 

Facility -   Ingersoll Wastewater Treatment Plant 

Design Capacity -  10,230 m
3
/d 

 

Average Daily Flow -  7,136 m
3
/d (2014) 

Receiving Water -  Thames River 

Classification -  WWT – III  

MOE ECA #6582-9QDRDH 
      
 



 2 

 
 
 

ECA Effluent Requirements 

 
Table 1 

Parameter Limits 

Monthly Average  

Concentration 

Limits  

Monthly Average 

Loading 

Objectives 

Monthly Average 

Concentration 

CBOD5 25 mg/L 256 kg/d 15 mg/L 

TSS 25 mg/L 256 kg/d 15 mg/L 

TP  1 mg/L 10.3 kg/d 0.75 mg/L 

E.Coli NA 200 organisms/100 

ml 

 150 organisms/100 

ml 

pH between 6-9.5 

Seasonal Disinfection May 1 - October 31   

 

Effluent Quality Assurance and Control Measures 

 

Sampling Procedure 

 

Influent and effluent samples are collected bi-weekly using a composite sampler over a 24- 

hour period.  Raw sewage samples are collected at the main lift station located on-site; the 

sample is drawn after the lift station pumps and prior to the primary tanks of either plant. 

 

Effluent is sampled directly from the combined flow after it leaves the UV disinfection 

system prior to discharge and constitutes the effluent sample for the entire facility. 

 

Laboratory and Field Testing 

 

Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples that are 

reported for compliance except for pH, DO, and temperature which are field collected.  All 

in-house testing is done for process control and is not included in this report. 

 

Summary and Interpretation of Monitoring Data 

 

Flows  

 

The total volume of wastewater treated in 2014 was 2,603,865 m
3
. The daily average flow 

was 7,136 m
3
/day which represents 69.8% of the design flow for Ingersoll WWTP of 10,230 

m
3 

/day.  The daily maximum flow for 2014 was 11,160 m
3
/day. 

 

 

 

 

 



 3 

Raw Sewage Quality 

 

Table 2 below contains the wastewater influent parameters required by the ECA displayed in 

both concentration and as calculated loading to the plant using the daily average flow of 

7,136 m
3
/day. 

 

Table 2 

Parameter Concentration mg/L Loading kg/day 

CBOD5 113 806 

SS 157 1,120 

TKN 26.4 188 

TP 3 21 

 

Plant Performance & Effluent 

 

Detailed analytical data of annual and monthly averages are summarized later in this report 

in Exhibit 1. 

 

Table 3 below contains the wastewater effluent parameters required by the ECA displayed as 

an annual average concentration, an annual maximum concentration, as a percent removed, 

and as compared to the ECA limits for the parameter.  

 

Table 3 

Parameter Average 

Concentration 

mg/L 

Maximum 

Concentration 

mg/L 

Percent 

Removal % 

ECA 

Effluent 

Limits mg/L 

CBOD5 4 8 96.5 25 

TSS 9 14 94.3 25 

TP 0.5 0.8 83 1 

E. Coli 2 3 na 200 

pH 7.4 7.6 na 6-9.5 

 

pH of both the influent and effluent streams is measured by the operator approximately four 

times per week.  There was no single pH result outside the discharge limits of 6-9.5 for 2014. 

 

The Ingersoll WWTP met all effluent discharge criteria for 2014. 

 

Effluent Objectives 

 

Effluent objectives are non-enforceable effluent quality values which the owner is obligated 

to use best efforts to strive towards on an ongoing basis.  These objectives are to be used as a 

mechanism to trigger corrective action proactively and voluntarily before environmental 

impairment occurs and before the compliance limits are exceeded. 

 

The effluent met all effluent discharge objectives listed in the Plant’s ECA at the Ingersoll 

WWTP.  



 4 

 

Description of Operating Problems, Bypassing, Spills, Abnormal Events, and 

Complaints Received 

 

There were no bypasses, abnormal events, spills, operating problems or complaints at the 

Ingersoll WWTP in 2014.   

 

On August 26, 2014, there was an overflow of approximately 0.3 m
3
 of wastewater from the 

Carnegie Street sewage pumping station that was due to a power failure. The after hours on-

call Operator responded to an alarm and connected a portable generator, however, a small 

amount overflowed before temporary power was provided to the pumps. This station is 

scheduled to be re-built with the addition of a permanent generator in 2015. 

 

On October 24, 2014, there was a leak of approximately 20 m
3
 of wastewater from the 

forcemain that connects the 401 Eastbound Service Center to the Ingersoll sewer system. The 

leak was due to a faulty air release valve. A vacuum truck was called in and the affected area 

was cleaned up immediately and the air release valve was replaced. 

  

Both events were reported to the MOECC at the time they occurred. 

 

Maintenance of Works  

 

The operating and maintenance staff from the Ingersoll WWTP conducts regularly scheduled 

maintenance of the plant equipment. Detailed maintenance records for each piece of 

equipment are kept on site at the Ingersoll WWTP. A summary of activities is appended to 

this report. 

 

Monitoring Equipment Maintenance and Calibration 

 

R&R Instrumentation Services provided meter calibration service on both effluent meters in 

2014.  The calibration records are appended to this report. 

 

Operations monitoring equipment calibration records are appended to this report. 

 

Tabulation of Biosolids Generated, and Disposed 

 

The Ingersoll Wastewater Treatment Plant utilizes anaerobic digesters to stabilize biosolids 

prior to dewatering through a centrifuge. 

 

The dewatered material was transported to and stored at the Oxford County Biosolids 

Centralized Storage Facility (BCSF) in Salford, Ontario before being land applied.  

 

Biosolids 2014 

 

Please see Biosolids 2014 Annual report, prepared and submitted separately, for more 

detailed information. 



 5 

 

Summary  

   

The Ingersoll WWTP operated within its hydraulic design criteria in 2014.   

 

A Class Environmental Assessment was completed in October 2012 recommending upgrades 

to the Ingersoll WWTP, including the decommissioning of the 1947 Plant, and construction 

of a new Conventional Activated Sludge (CAS) Plant and upgrading the 1974 Plant.  

Engineering design of the recommended upgrades commenced in 2013. 

 

Phase 1 of the recommended upgrades includes two different stages; namely, Contract A and 

Contract B.  Contract A commenced in May 2014 and work is currently ongoing.  The 

current Contract A includes construction of a new secondary clarifier for the 1974 Plant, 

along with a new plant outfall and electrical upgrades. 

 

Contract B will likely commence in the summer of 2015 following completion of Contract A 

and will include demolishing the 1947 Plant, constructing a new CAS Plant in its place, 

twinning of the UV disinfection process, and constructing a new common WAS thickening 

facility for both the 1974 Plant and new plant.  Upon completion of Phase 1 upgrades, the 

new plant capacity will be 12,945 m
3
/d and the new effluent limits will be in place. 

 



 

 

 

 

 

 

Exhibit 1 



500

1000

1500

2000

2500

In
fl

u
e
n

t 
T

S
S

 (
k
g

/d
) 

Ingersoll WWTP Influent ,TSS Loading (kg/d), 2014 



0

500

1000

1500

2000

2500

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

In
fl

u
e
n

t 
C

B
O

D
5
 (
k
g

/d
) 

Month 

Ingersoll WWTP Influent, CBOD5 Loading (kg/d), 2014 

CBOD5 (kg/d)

Criteria



0

2000

4000

6000

8000

10000

12000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
F

lo
w

 C
u

b
ic

 m
e
te

rs
 p

e
r 

d
a
y

 

Month 

Ingersoll WWTP Effluent Flow Cubic Meters Per Day 2014 

Flow (m3/d)
(Combined)

Plant Capacity
10,230 m3



0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
C

B
O

D
5
 (

m
g

/L
) 

Month 

Ingersoll WWTP Effluent, Monthly Average CBOD5 (mg/L), 2014 

CBOD5 (mg/L)

Criteria



0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
T

S
S

 (
m

g
/L

) 

Month 

Ingersoll WWTP Effluent , Monthly AverageTSS (mg/L), 2014 

TSS (mg/L)

Criteria



0.0

0.2

0.4

0.6

0.8

1.0

1.2

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e

n
t 

T
P

 (
m

g
/L

) 

Monthly 

Ingersoll WWTP Effluent , Monthly AverageTP (mg/L ), 2014 

Total P (mg/L)

Criteria



0

50

100

150

200

250

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e

n
t 

E
. 
C

o
li

 (
#

/1
0

0
 m

L
) 

Month 

Ingersoll WWTP Effluent , Monthly Geometric Mean Density E. 
Coli (#/100 mL), 2014 

E.Coli
Geomean

Limit



0

50

100

150

200

250

300

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
C

B
O

D
5
 (

k
g

/d
) 

Month 

Ingersoll WWTP Effluent, CBOD5 (kg/d) Loadings to Thames River, 2014 

CBOD5 (kg/d)

Criteria



0

50

100

150

200

250

300

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
T

S
S

 (
k
g

/d
) 

Month 

Ingersoll WWTP Effluent, TSS (kg/d) Loading to Thames River, 2014 

TSS (kg/d)

Criteria



0

2

4

6

8

10

12

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
T

P
 (

k
g

/d
) 

Month 

Ingersoll WWTP Effluent, TP (kg/d) loading to Thames River, 2014 

TP (kg/d)

Criteria



Municipality:  Ingersoll

PROJECT:INGERSOLL WWTP

Operator:  County of Oxford 2014
Works Number: 

(O) 110003978 (N) 110003969

Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Total 1000m3

Total Flow m3 232919 194015 235565 268750 251687 216881 206416 201196 204768 202939 202881 185848 2603865 2603.865

Flow (m
3
/d) (New) 4911 4379 4788 5798 5022 4488 4117 4222 4662 4489 4742 4247 4655 4117.2 5797.7 Design

Flow (m
3
/d) (Old) 2603 2550 2810 3161 3096 2741 2541 2268 2164 2057 2021 1748 2480 1748.3 3160.7 Criteria

Flow (m
3
/d) (Combined) 7514 6929 7599 8958 8119 7229 6659 6490 6826 6546 6763 5995 7136 5995.1 8958.3 10230

Max Daily Flow 11047 9150 9732 11160 9823 9894 8210 7641 8261 7426 9070 7508 9077 7426 11160

Min Daily Flow 5483 5146 5507 6210 6472 5353 5008 4364 5042 4362 5225 4392 5214 4362 6472

Common Influent

CBOD5 (mg/L) 89.0 68.5 81.0 76.0 153.5 129.5 179.3 115.0 110.5 119.5 106.5 127.0 113 68.5 179.33

TSS (mg/L) 139.0 159.0 92.5 167.5 183.0 178.5 255.7 115.0 125.5 144.0 154.0 167.3 157 92.5 255.67

Total P (mg/L) 2.3 3.0 4.2 3.8 2.4 2.3 5.8 2.2 2.0 2.2 3.1 2.7 3.0 2.005 5.7567

NH3+NH4-N (mg/L) 15.3 18.5 11.5 10.9 16.5 15.9 42.8 14.6 22.7 14.9 15.4 27.7 18.9 10.9 42.833

TKN (mg/L) 24.2 27.2 24.1 23.1 20.4 20.8 45.9 19.6 29.1 20.5 23.4 38.4 26.4 19.55 45.933

 NITRITE (mg/L) 0.41 0.29 0.30 0.48 0.02 0.02 0.34 0.02 0.02 0.02 0.02 0.02 0.16 0.015 0.475

 NITRATE (mg/L) 0.63 0.58 0.44 2.95 0.03 0.03 0.51 0.03 0.03 0.03 0.03 0.03 0.44 0.03 2.945

 pH (mg/L) 7.63 7.59 7.65 7.63 7.51 7.57 7.58 7.41 7.46 7.44 7.47 7.57 7.54 7.405 7.65

Effluent Combined Old and New Plant Combined Effluent after UV System Upgrade Objectives Limits

CBOD5 (mg/L) 8.0 5.5 6.5 3.5 5.0 2.0 3.3 1.5 1.5 1.5 6.0 5.0 4 2 8 15 25

TSS (mg/L) 11.7 14.0 11.5 9.5 8.0 8.0 7.0 5.0 8.0 9.0 10.5 10.3 9 5.00 14.00 15 25

Total P (mg/L) 0.5 0.3 0.3 0.4 0.5 0.5 0.5 0.5 0.7 0.4 0.8 0.5 0.5 0.3 0.8 0.75 1

NH3+NH4-N (mg/L) 4.0 0.4 1.9 0.8 1.1 1.2 1.0 0.2 0.8 0.2 5.0 1.9 1.5 0.2 5.0

TKN (mg/L) 6.2 2.6 4.6 2.5 4.9 3.0 2.5 2.6 1.9 1.8 7.1 3.4 3.572 1.750 7.100

 NITRITE (mg/L) 2.77 0.65 0.68 0.26 0.39 0.28 0.22 0.05 0.24 0.02 0.36 2.08 0.66 0.02 2.77

 NITRATE (mg/L) 16.67 22.60 19.40 16.55 21.15 17.90 20.90 18.70 24.15 17.55 18.20 20.10 19.489 16.550 24.150

 pH 7.46 7.31 7.32 7.47 7.31 7.61 7.52 7.40 7.30 7.39 7.38 7.30 7.4 7.3 7.6

E.Coli Geomean 2 1 2 2 3 2 2 1.41 3 NA 200

unionized ammonia (mg/L) 0.053 0.001 0.009 0.005 0.051 0.012 0.009 0.002 0.006 0.001 0.065 0.008

Influent Loadings

Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Average Min Max Design

CBOD5 (kg/d) 669 475 616 681 1246 936 1194 746 754 782 720 761 806 475 1246 2045

TSS (kg/d) 1044 1102 703 1501 1486 1290 1702 746 857 943 1041 1003 1118 703 1702 2045

Effluent Loadings to Thames River

Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Average Min Max Limits

CBOD5 (kg/d) 39 24 31 20 25 9 14 6 7 7 28 21 19 6 39 256

TSS (kg/d) 57 61 55 55 40 36 29 21 37 40 50 44 44 21 61 256

TP (kg/d) 2 1 2 2 3 2 2 2 3 2 4 2 2 1 4 10.3



 1 

 

 

 

 

Calibration Records  



Ingersoll WWTP OXFORD COUNTY PUBLIC WORKS

Dissolved O2 / PH Meter Calibration Reports

DATE: 2014

DATE Ph Meter Buffer Buffer Buffer Dissolved Calibration Membrane Operator

Calibrated Calibration weekly  4.00 7.00 10.0 O2 Meter Weely Replaced Yes/No Signature

June 9/2014
X 4.03 6.98 KS
[...]
% Error = UUT Reading - AAV x 100

Test Unit Results

TECHNICIAN'S NOTES

CET,  CCST  Level III Technician

24 Midale CrescentCustomer

London ON    N5X 3B9City/Town

Phone (519) 642-7197; Fax: (519) 642 1311Customer PO

E-Mail: rthachuk@rrinstrumentation.comOur Job #

Fischer & PorterFlukeManufacturerTag #

55MC1018B725ModelJune 05/14Cal Date

8907B5770/1/B17903017Serial #June 05/15Due Date

FlukeCal ReferenceCal Freq

NISTTraceabilityLocation

0.1%0.02%AccuracyDescription

Manufacturer

Model

Serial #

Accuracy

Range

% ERROR% ERRORUUT READINGUUT READING

AS LEFTAS FOUNDAS LEFTAS FOUND

-0.06-0.063.9913.9914.00000.000.00

0.140.148.0228.0228.00004.005.93

0.380.3812.06112.06112.00006.0011.86

0.480.4816.07616.07616.000012.0017.79

0.590.5920.09520.09520.000016.0023.72

*Actual Applied Value

Span

AS LEFTAS FOUND

Pass:   �Pass:   �

Fail:   Fail:  

CERTIFIED BY:                                                         



INSTRUMENTATION CALIBRATION REPORT

R&R Instrumentation Services IncCUSTOMER INFORMATION
County of Oxford
Tillsonburg ON

B13 8567

MEASURING EQUIPMENTUNIT UNDER TEST (UUT)
FI/FQ N-WAS

Yearly
North Waste Activated Sludge
Flow Indicator
Pribusin
IUC 28 RIT

1%
0 - 253.94 GPM US; 0 - 16.00 L/s

L/s
OUTPUT*AAV%

mA
INPUT

% Error = UUT Reading - AAV x 100

Test Unit Results

TECHNICIAN'S NOTES

Totalizer defective. Needs to be replaced. Operations

use Scada Totalizer. County of Osford to advise.

CET,  CCST  Level III Technician

24 Midale CrescentCustomer

London ON    N5X 3B9City/Town

Phone (519) 642-7197; Fax: (519) 642 1311Customer PO

E-Mail: rthachuk@rrinstrumentation.comOur Job #

FlukeManufacturerTag #

725ModelJune 05/14Cal Date

7903017Serial #June 05/15Due Date

FlukeCal ReferenceCal Freq

NISTTraceabilityLocation

0.02%AccuracyDescription

Manufacturer

Model

Serial #

Accuracy

Range

% ERROR% ERRORUUT READINGUUT READING

AS LEFTAS FOUNDAS LEFTAS FOUND

0.000.000.00.00.0004.000
0.000.004.04.04.0008.000
0.000.008.08.08.00012.000
0.000.0012.012.012.00016.000
0.000.0016.016.016.00020.000

FQ Pribusinm3F & P mag  L/s
0.00000.00

defective0.48008.00
0.960016.00

Overview Waste Setup (totalizer) instantaneous Pribusi display

m3 scada WASF & P mag  L/s
0.000.000.0000.0000.0000.00
1.151.150.9710.9710.96016.000

*Actual Applied Value

Span

15As Left
9As Found 
6DifferenceAS LEFTAS FOUND

Pass:   �Pass:   �

Fail:   Fail:  

CERTIFIED BY:                                                         



INSTRUMENTATION CALIBRATION REPORT

R&R Instrumentation Services IncCUSTOMER INFORMATION
County of Oxford
Tillsonburg ON

B13 8567

MEASURING EQUIPMENTUNIT UNDER TEST (UUT)
FE N-WAS

Yearly
North Waste Activated Sludge
Flow Element
Fischer & Porter
10D1418A
7303B2055T1

0 - 16.00 L/s

mA
OUTPUT*AAVL/s

Pumps
INPUT

% Error = UUT Reading - AAV x 100

Test Unit Results

TECHNICIAN'S NOTES

CET,  CCST  Level III Technician

24 Midale CrescentCustomer

London ON    N5X 3B9City/Town

Phone (519) 642-7197; Fax: (519) 642 1311Customer PO

E-Mail: rthachuk@rrinstrumentation.comOur Job #

Fischer & PorterFlukeManufacturerTag #

55MC1018B725ModelJune 05/14Cal Date

8907B5770/1/B17903017Serial #June 05/15Due Date

FlukeCal ReferenceCal Freq

NISTTraceabilityLocation

0.1%0.02%AccuracyDescription

Manufacturer

Model

Serial #

Accuracy

Range

0.02470Vel. Constant

TeflonLiner

Hasaloy CProbe Mat.

2.090Int. Eff. dia.

% ERROR% ERRORUUT READINGUUT READING

AS LEFTAS FOUNDAS LEFTAS FOUND

0.000.00Off

0.000.00On

Q Max x 0.408V Max =V Max = 23.72 FT/s
D x D

Dia. = 2.0290"
253.94 x 0.408=
2.0290 x 2.0290Q = 253.91 US GPM

23.72 Ft/s=
*Actual Applied Value

Span

AS LEFTAS FOUND

Pass:   �Pass:   �

Fail:   Fail:  

CERTIFIED BY:                                                         



INSTRUMENTATION CALIBRATION REPORT

R&R Instrumentation Services IncCUSTOMER INFORMATION
County of Oxford
Tillsonburg ON

B13 8567

MEASURING EQUIPMENTUNIT UNDER TEST (UUT)
FE/FT S-WAS

Yearly
South WAS
Flow Element Mag
Brooks
7401-1-W1A6AA
1403

0 - 16.00 L/s

mA
OUTPUT*AAVL/s

Pumps
INPUT

% Error = UUT Reading - AAV x 100

Test Unit Results

TECHNICIAN'S NOTES

Not calibrated. No Brook SIM. Recorded output

CET,  CCST  Level III Technician

24 Midale CrescentCustomer

London ON    N5X 3B9City/Town

Phone (519) 642-7197; Fax: (519) 642 1311Customer PO

E-Mail: rthachuk@rrinstrumentation.comOur Job #

FlukeManufacturerTag #

725ModelJune 05/14Cal Date

7903017Serial #June 05/15Due Date

FlukeCal ReferenceCal Freq

NISTTraceabilityLocation

0.02%AccuracyDescription

Manufacturer

Model

Serial #

Accuracy

Range

8S1 =Vel. Constant

5S2 =253.91 US GPMQ

6S3 =1945.176 PPGK Factor

5S4 =

% ERROR% ERRORUUT READINGUUT READING

AS LEFTAS FOUNDAS LEFTAS FOUND

4.0004.0000.0Off

9.5005.50034.375On

*Actual Applied Value

Span

AS LEFTAS FOUND

Pass:   Pass:   

Fail:   Fail:  

CERTIFIED BY:                                                         



INSTRUMENTATION CALIBRATION REPORT

R&R Instrumentation Services IncCUSTOMER INFORMATION
County of Oxford
Tillsonburg ON

B13 8567

MEASURING EQUIPMENTUNIT UNDER TEST (UUT)
FI/FQ S-WAS

Yearly
South Waste Activated Sludge
Flow Indicator/Totalizer
Pribusin
IUC 28 RIT

1%
0 - 253.94 GPM US; 0 - 16.00 L/s

L/s
OUTPUT*AAV%

mA
INPUT

% Error = UUT Reading - AAV x 100

Test Unit Results

TECHNICIAN'S NOTES

Totalizer defective. Needs to be replaced.

CET,  CCST  Level III Technician

24 Midale CrescentCustomer

London ON    N5X 3B9City/Town

Phone (519) 642-7197; Fax: (519) 642 1311Customer PO

E-Mail: rthachuk@rrinstrumentation.comOur Job #

FlukeManufacturerTag #

725ModelJune 05/14Cal Date

7903017Serial #June 05/15Due Date

FlukeCal ReferenceCal Freq

NISTTraceabilityLocation

0.02%AccuracyDescription

Manufacturer

Model

Serial #

Accuracy

Range

% ERROR% ERRORUUT READINGUUT READING

AS LEFTAS FOUNDAS LEFTAS FOUND

0.000.000.00.00.004.000

0.000.004.04.04.008.000

0.000.008.08.08.0012.000

0.000.0012.012.012.0016.000

0.000.0016.016.016.0020.000

m3L/s

defective0.96016.000
*Actual Applied Value

Span

AS LEFTAS FOUND

Pass:   �Pass:   �

Fail:   Fail:  

CERTIFIED BY:                                                         



 1 

 

 

 

Plant Maintenance Records  

  



ID DescriptionProjected Start DateShop Instructions

6408 Replace 15/09/2014 250200 Replace lobes ,wearplates,gear oil etc on Voglesang sludge delivery pumps to centrifuge . Do maintenance on Pumps #1 & 2

6427 Repair 17/01/2014 250200 Replace lobes on centrifuge sludge pumps ( VX- 100)

6477 Repair 07/02/2014 250200 Repair boiler heating system

6478 Repair 07/02/2014 250200 Make guards on blowers as per health and safety inspections

6479 Repair 07/02/2014 250200 Repair seal on gearbox centrifuge

6522 Replace 21/02/2014 250200 Replace seals and cutter blades on in line grider on sludge feed for Centrifuge

6675 Repair 11/04/2014 250200 Assist Alpha Laval technician remove centrifuge gearbox and sent out for repair

6911 Replace 25/06/2014 250200 Fix safety chain on dump truck

6951 Repair 11/07/2014 250200 Replace 4 inch valves in main control building

6952 Repair 11/07/2014 250200 Remove mag meter and check for blockage in the magmeter

6954 Replace 11/07/2014 250200 Replace T for degritter and piping

7075 Repair 01/09/2014 250200 Mount Hose Reels and build brackets to remove hoses from walkways

7076 Repair 01/09/2014 250200 Inspect poly system for air leaks and repair

7077 Replace 01/09/2014 250200 Replace valve ball eccentric discharge on return pump  R.A.S.

7078 Repair 01/09/2014 250200 Replace valve stem on primary tanks 1 & 2 stem is rounded off and burred.

7113 Repair 05/09/2014 250200

Wash down wetwell snd clean barscreen from large rain event / bypass

7140 Repair 19/09/2014 250200 Repair primary clarifer adjust chasin and inspect chain  advise foreman of condition of tank

7141 Replace 15/09/2014 250200 Clean centrate pumps and check for plugging or debris

7210 Inspect 10/10/2014 250200 Inspect final clarifer vac out sump pit for grit and put back in service

7211 Repair 13/10/2014 250200 Install  clean outs and clean centrate lines on dewatering system . Use a snake to remove scale on inside off line.

7242 Replace 20/10/2014 250200 Install and fabricate new laddere rack in storeage shed

7243 Replace 20/10/2014 250200 Replace 8 inch butterfly valve on aeration air supply line 125 hp

7284 Replace 31/10/2014 250200 Replace motor on ventallation system for blower bassement

7539 Replace 01/01/2015 250200 Replace lobes on centrifuge sludge feed pump and wear plates

7540 Repair 01/01/2015 250200 Fabricate wooden box over centrate line to protect from ambient air temp during freezing periods

7541 Repair 02/01/2015 250200 Inspect heater in centrifuge building repair and advise foreman.



 
Public Works 
P. O. Box 1614, 21 Reeve St., Woodstock, Ontario N4S 7Y3 

Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   

 

February 15, 2015 
 

District Manager 

Ministry of the Environment and 

Climate Change 

London District Office 

C/o 

Mr. Tom Clubb 

Drinking Water Programs Supervisor 

Ministry of the Environment and 

Climate Change 

3232 White Oak Road, 3
rd

 Floor 

London, ON 

N6E 1L8 

 

Dear Sir: 

 

RE: 2014 Year-End Monitoring Report, Thamesford Wastewater Treatment Plant 

(WWTP) 

           

The attached year-end report has been prepared as required by the Environmental 

Compliance Approval (ECA) #6974-6FKKAY. 
 

I trust this report fulfills the intent of the annual reporting requirements of the ECA.   

 

If there are any questions, please contact me.       

    

Yours truly, 

  

  

  

 

Don Ford, BA, CMM II, C. Tech. 

Wastewater Supervisor, Oxford County 

 

c.c. Mr. Shahab Shafai, M.Sc., P.Eng. 

       Manager of Environmental Services, Oxford County  



 1 

Overview 

 

The Thamesford WWTP (Figure 1) provided effective wastewater treatment in 2014.  

The average daily flow for 2014 was 1,507 m
3
/d.  This represents 60% of the rated 

capacity of 2,500 m
3
/d.  The total annual flow was 550,033 m

3
 with an average monthly 

flow of 45,836 m
3
. The daily maximum flow for 2014 was 2,233 m

3
/day. 

 

 

   

 
 

Figure 1 Thamesford WWTP Aerial Photo 

 

Plant Description 

 

The Thamesford WWTP is one of Oxford County’s nine wastewater treatment facilities. 

 

The Plant receives significant wastewater flows from a local major poultry processing 

plant; however, the treatment plant also receives domestic wastewater from the 

Community of Thamesford.  The wastewater from the poultry processing plant is 

collected from various on-site business units and pumped to a pretreatment system 

comprised of an equalization silo and a Dissolved Air Flotation (DAF) unit.  The 

company’s effluent enters the lift station dedicated to their wastewater flow at the 

Wastewater Treatment Plant where it is pumped to the complete mix aeration basin prior 

to a plug flow reactor.  The extended aeration system is comprised of two tanks: the 

complete mix basin and the plug flow reactor.  After the plug flow reactor, the 

wastewater flows into one of two clarifiers where the settled activated sludge is either 

returned or wasted and the supernatant flows to either the old or the new sand filter, prior 

to disinfection and direct discharge to the Middle Thames River.  Wasted biosolids are 

processed/stabilized in two aerobic digesters, and held on-site in a storage tank for 

eventual removal.  Biosolids are applied to agricultural land application sites possessing 

the appropriate Nutrient Management Plan for a Non-Agricultural Source Material 

(NASM). 

 

The treated effluent flow for purposes of calculating loading to the River is from the 

Parshall flume located after the stilling well just before discharge to the re-aeration 

chamber and the Middle Thames River. The flow used to apportion the loading to the 



 2 

plant is from two meters, one on each lift station.  The influent meters and all other 

meters are calibrated annually.   

 

Effluent Criteria  

 

Table 1 

 
 

Effluent Quality Assurance and Control Measures 

 

Sampling Procedure 
 

Influent samples were taken from sampling ports located in-line after the influent pumps.    

Two 24-hour composite samplers take a sample every 15 minutes for a 24-hour period 

concurrent with effluent sampling.  A sampler is installed on the municipal and the food 

processing company’s influent lines.  The two influent streams are separately tested, and 

then the results are mathematically combined, based on flow ratios. 



 3 

 

Effluent samples were taken using a 24-hour composite sampler set to take a sample 

every 15 minutes for 24 hours.  Samples were drawn from a stilling well prior to the 

parshall flume immediately before the discharge.  Total residual chlorine (TRC) samples 

are taken daily from the stilling well prior to the parshall flume.  The stilling well follows 

the chlorination and de-chlorination chambers.  The pH of the final effluent composite 

sample is also measured. 

 

Following the parshall flume, effluent flows through a discharge pipe and drops 

approximately 0.75 m into a discharge well, where dissolved oxygen samples are taken.  

This discharge well aerates the effluent prior to discharge to the River, as reflected in the 

DO sample results. 

 

Laboratory and Field Testing 

 

Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples, except 

for TRC, DO, and pH which are tested in the field.  These results are used for 

determination of compliance.  Any information generated in-house is used in process 

control but is not included in this report. 

 

Summary and Interpretation of Monitoring Data 

 

Exhibit 1 is a summary Table with the average, maximum, and minimum values for all 

influent and effluent parameters.  The table is based on all external test results.  

 

Raw Sewage Quality 

 
Table 2 below contains the wastewater influent parameters required by the ECA displayed in both 

concentration and as calculated loading to the plant using the daily average flow of 1,507 m
3
/day. 

 

Table 2 

Parameter Concentration mg/L Loading kg/day 

BOD5 300 452 

SS 161 243 

TKN 64 97 

TP 8.3 12 

O&G 25 37 

 

Plant Performance & Effluent 
 

Table 3 below contains the wastewater effluent parameters required by the ECA displayed as an annual 

average concentration, an annual maximum concentration, as a percent removed, and as compared to the 

ECA limits for the parameter.  

 

Table 3 

Parameter Average 

Concentration 

mg/L 

Maximum 

Concentration 

mg/L 

Percent 

Removal % 

*ECA Effluent 

Limits mg/L 

BOD5 1.4 2.4 99.5 10/15 

SS 1.5 2.6 99.1 10/15 



 4 

TP 0.1 0.16 98.8 0.2/0.5 

Ammonia 0.2 1.4 98.8 2/5 

TRC 0.003 0.01 na 0.01 

E. Coli 1 2 na 200 

pH 6.9 7.1 na 6-9.5 

* BOD5, SS, Ammonia, and TP have different limits  

   depending on the Middle Thames River temperature please see Table 1 

 

Effluent pH is measured by the operator on a weekly basis (minimum) and there was no 

sample pH outside the criteria of 6-9.5 in 2014.  All dissolved oxygen readings in the 

effluent were measured at least weekly by the operator and no monthly average DO was 

below the required minimum of 5 mg/L. 

 

River temperatures for the Middle Thames River are summarized monthly in the table 

included with this report. 

 

There was no reported non-compliance for the Thamesford Wastewater Treatment Plant 

for any discharge parameter in 2014 as all effluent discharge criteria were met. 

 

Effluent Objectives 

 

Objectives are non-enforceable effluent quality values which the owner is obligated to 

use best efforts to strive towards on an ongoing basis.  These objectives are to be used as 

a mechanism to trigger corrective action proactively and voluntarily before 

environmental impairment occurs and before the compliance limits are exceeded. 

 

All effluent discharge objectives listed in the plant’s ECA were met at the Thamesford 